ENA NE-200
MASS LOADED VINYL

INTRODUCTION

The ENA Soundproof Cotton, Fireproof Soundproof Board, and Acoustic blanket are
high-quality products designed to meet the needs of consumers seeking safe and
effective soundproofing and acoustic solutions. These products have been rigorously
tested and certified to ensure safety, reliability, and superior performance.

FIRE RESISTANCE

The ENA NE-200 Soundproof mass loaded vinyl has passed the fire resistance test
conducted by the Hong Kong Fire Services Department (BS-476-6 Wall and Ceiling
Flame Retardant Requirements), as well as the SGS Laboratory Test (1=9.7, Class 1
Requirements). It has also been certified by the SGS Laboratory in Hong Kong for its
safety and compliance with the highest fire safety standards.
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CONSTRUCTION METHODS

MATERIAL LAYERING FOR WALL / MASS LOADED VINYL
/~ \MASS LOADED VINYL INSTALLATION LAYOUT
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REFERENCE (HOTEL)

e Mandarin Oriental Hotel Hong Kong

MANDARIN ORIENTAL HONG KONG
MANDARIN ORIENTAL HONG KONG 5 CONNAUGHT ROAD CENTRAL HONG KONG ,
Tol: (95212007 ca22 Fax: (52102400022 Emal - meamB@mohg com
Supplier:  Fight Music Centre Limited 2.0, MUMBER: MO00361600
Address: O, Bark Of Eant Aska Monghok Bulding, 638-640
rod, REQUEST NO: 0000290977
OROER DATE: 2230419
Delivery Date: DN
Wendor No: 100000003408 TELEPHONE 852 2078 7005
Contact: an Yo FAX.
Emait INFOSFUGHTMUSICHK COM
ary unet PRODUCT
200 T NOGTO00019
REMARXS:
Procurement Manager -
Payment Terms : 0DAYS
Oelivery Terms :
Special Instructions:
1A 10 be made 1o por specit
2. Deliverios accopted subject 1o count, weight, and approval
3. Vaiid for § months
This is & computer generated purchase crder, no signature is required
Authorized Signature
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REFERENCE (SCHOOL)

e Hong Kong Polytechnic University
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REFERENCE (SOCIAL WELFARE ORGANIZATION)

e Hong Kong Christian Service Jockey Club

Authorized Distributor Page 5
Flight Music Centre Ltd.
+852 28787665




PRODUCT SPECIFICATIONS

e Mass loaded vinyl

e 2mm Thickness

e 1x10m Standard size
e 24 kg weight

e« STC-30

e Density 2400 kg/m3

e Fire Resistance Index 1=9.7

e Packing size: 15 x 15 x 100 cm
e 1x10m per roll
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CAUTION

e This product is intended for indoor use only. Do not expose it to outdoor
conditions, as this may cause damage or affect its performance.

» Keep the product out of reach of children and pets, as it may pose a choking hazard
or other safety risks.

e Do not modify or alter the product in any way, as this may affect its performance
and could pose safety risks.

e The product should only be used for its intended purpose as described in the
manufacturer's instructions. Any other use may result in damage or injury.

e The manufacturer cannot be held responsible for any damage, injury, or loss
resulting from improper installation, use, or maintenance of the product.

e The manufacturer is not liable for any consequential, incidental, or special damages
arising from the use or inability to use the product.

e The product may contain small parts or components that could pose a choking
hazard. Use caution when handling and installing the product to avoid accidental
ingestion.

e If the product becomes damaged, stop using it immediately and contact the
manufacturer for assistance.

e The manufacturer reserves the right to modify or improve the product without
notice.
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FLIGHT MUSIC CENTRE LIMITED
9/F, BANK OF EAST ASIA MONGKOK BUILDING, 638-640 NATHAN ROAD, MONGKOK, KOWLOON, HK

Sample Description: ENA SOUNDPROOF MASS-LOADED VINYL

Color: BLACK

Density: 2400 kg/m3

Thickness: 2mm

Style/ltem No.: NE-200

Composition: POLYVINYL CHLORIDE

Supplier: FLIGHT MUSIC CENTRE LIMITED

Manufacturer: ENA FACTORY

The above sample(s) was / were submitted and identified on behalf of the client. SGS is not responsible for
the authenticity, integrity and results of the data and information and / or the validity of the conclusion
arising therefrom. Results apply to the sample as received.

Test Requested:

BS 476 Part 6:1989+A1:2009 Incorporating Corrigendum No.1:2014 “Fire tests on building materials and

structures Part 6: Method of test for fire propagation for products”.
Test Results: -- See attached sheet --

Test Period:

Sample Receiving Date : JUL.31, 2023
Test Performing Date : JUL.31, 2023 TO AUG.07, 2023

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Anji Branch

scan to see the report

Echo Li AJFS2307006844FF

Approved Signatory
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. Test conducted

This test was performed in accordance with the procedure specified in BS 476 Part 6:1989 + A1:2009
Incorporating Corrigendum No.1:2014 “Fire tests on building materials and structures—Part 6:Method of
test for fire propagation for products”.

Il. Sample details

Sample description ENA SOUNDPROOF MASS-LOADED VINYL (provided by
client)

Thickness About 1.9mm

Color Black + Grey

Specimen size 225mmx225mm

Density About 1724.8 kg/m?3

Exposed Face Black surface

Details of the form tested specimens Material

Conditioning:
Prior to testing, the sample was conditioned to constant mass at a temperature of 23 + 2 °C, and a relative

humidity of 50 + 5 %, and maintained in this condition until required for testing.

lll. Test results
Throughout the test on each specimen, carefully observe the material’s behaviour within the apparatus and
take special note of any of the following phenomena listed in clause 9.2 of the standard. None of the listed

phenomena was observed and the test results on all three specimens tested were valid.
The index of the performance for the specimen was determined as follows:

=3 0, -0, =106, — 0, =200, -0, —
S, = Zf=°-5—10z C S, =2 —5 0 ST ZHZT, S=8+8§,+5,
Where:

S = index of performance for each of the specimens tested and S1, S2 and S3 are sub- indices

t = Time in minutes from the origin at which readings are taken

6’5 = Temperature rise in C for the specimen at time, t

6’0 = Temperature rise in C for the calibration sheet at time, t

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs. com/eanerms and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hitp: s.com/en/Terms-an -Conditions/Terms-e-| Documen! aspx.
Attention is drawn to the itation of liability, ir and juris |ct on issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and W|(h|n the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exerclsmg all their rights and obligations under the This cannot be reproduced
oL, R VN = except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
il £ /% x appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

%%, Inspection & Testing Services = results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
~J Attention:To check the at ticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Doccheck@sgs.com

No. 301, Sunlight Road, 2 Block, SunlightIndusty Zone, Anj County, Zhefiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgsgroup.com.cn
E -HT - REEMAN T E XX XE301S HB4R:313300 t (86-572) 5018825 f (86-572) 5018829 € sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS

Test Report Report No.: AJFS2307006844FF

Date: AUG.08, 2023 Page 3 of 4

Fire Propagation index I =i1 +i2 +i3

Where,i, i, and 13 are given by the expressions:

I =%[(S1)A +(S1)B +(S1)c]’ 2 =%[(S2)A+(S2)B +(S2)c]’ I =%[(S3)A +(S3)B +(S3)c]

The following test results were obtained for each specimen tested:

Sub - indices Index of performance
Specimen No.
S4 Se S3 S
A 0.73 8.32 0.67 9.72
0.59 8.90 0.77 10.26
C 0.60 8.15 0.41 9.17
Number of Sub-index Sub-index Sub-index Fire Propagation index
Specimens tested i1 i2 i3 |
3 0.6 8.5 0.6 9.7

Note: If a suffix “R” is included in the above fire propagation index I, this indicates that the results should be
treated with caution.

Statements:
The test results relate only to the behaviour of the test specimens of a product under the particular conditions
of test. They are not intended to be the sole criterion for assessing the potential fire hazard of the product in

use.
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Photo Appendix:
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—— 14

SGS authenticate the photo on original report only

***End of Report***
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Q 20 April 2022
ena

Material Safety Data Sheet (MSDS)

Section 1: Product and Company Identification

Product Name: ENA NE-200soundproof mass loaded vinyl

Manufacturer: Ena Factory

Agent: Flight Music Centre Ltd.

Address: 9/F, Bank of East Asia Mong Kok building, 638-640 Nathan road, Mong Kok,
Kowloon, HK

Telephone: +852 28787665

Emergency Telephone: +852 28787665

Section 2: Composition and Information on Ingredients

Chemical Name Synonym(s) CAS# Conc. (%)
Iron Powder Ferrous powder 7439-89-6 ~15
Polyvinyl Chloride Vinyl polymer 9002-86-2 ~70

(PVC)

Calcium Carbonate Limestone, chalk 1317-65-3 ~15
(CaCO03)

The mass loaded vinyl consists of:
1.  lron Powder

2. Calcium Carbonate (CaCOg3)
3.  PVC (Polyvinyl Chloride)

Section 3: Hazards Identification
This product is non-hazardous under normal use and handling.

Section 4: First Aid Measures
Not applicable, as the product is non-hazardous under normal use and handling.

Section 5: Firefighting Measures
In case of fire, use water, carbon dioxide, or dry chemical extinguishers. Wear appropriate
protective gear, including self-contained breathing apparatus.

Section 6: Accidental Release Measures
Not applicable, as the product is non-hazardous under normal use and handling.

Section 7: Handling and Storage

Install the mass loaded vinyl in a suitable location according to the manufacturer's
instructions. Ensure that the mass loaded vinyl is securely attached and properly
supported. Regularly inspect the mass loaded vinyl for any signs of wear or damage, and
replace or repair as needed.
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Section 8: Exposure Controls and Personal Protection
No special exposure controls or personal protection equipment is required for normal use
and handling of the product.

Section 9: Physical and Chemical Properties

. Appearance: PVC material
. Customizable dimensions
. Weight: 2400kg / m3

. Tolerance: 1~3 mm

Section 10: Stability and Reactivity
The product is stable under normal storage conditions. No hazardous reactions are
expected.

Section 11: Toxicological Information
No toxic effects are expected from normal use and handling of the product.

Section 12: Ecological Information
The product is not expected to pose any significant environmental hazards.

Section 13: Disposal Considerations
Dispose of the product according to local, state, and federal regulations.

Section 14: Transport Information
No special precautions are needed for the transportation of the product.

Section 15: Regulatory Information

Users must ensure that the mass loaded vinyl meets the requirements of their local fire
service department. Consult with the appropriate authorities to confirm compliance
with fire safety requirements before installing the product.

Section 16: Other Information

This MSDS was prepared to the best of our knowledge. The information provided is
accurate as of the date of this document. Users should handle the product according to
the guidelines provided in this MSDS.
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